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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File :20180911TUVIE Diata #59 Date: 2015-11-5 Time: 9:35:47
1300 dBu¥/m

Limit1: —_—

M argin:

\|

60

0.009 [MHz] 30.000
Site Chamber #1 Polarization: 0 deg Temperature: 22 4
Limit: (REFCC PART 15 class B 3m Power:  AC 120W/480Hz Humidity: 59 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: GFSK-2402

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHz dBuy dB/m dBuim deuvim dB Detectar cm degree  Comment
1 0.0152 2748 22.29 4977 1238 -74.03 peak
2 0.0346 2281 21.22 4403 116.6 -72686  peak
3 0.0519 15.78 20.91 26.69 113.; -T6.50  peak
4 01514 2245 20.83 4328 103.5 -606B6  peak
5 04753 1585 2091 3676 94 Oé -57 30 peak
6 = 1.0024 17.48 21.03 38.51 67.60 -2908 peak

"Maximum data w.Over imit Lover margin

File 201509171 TUVFEE Data #99 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement
File :20150911TUVIE B Diata #100 Date: 2015-11-5 Time: %37.36
1300 dBu¥/m

Limit1- pu—
Margin:
60 \I
1
2 3 . 5 [
-10
0.009 [MHz] 30.000
Site Chamber #1 Polarization: 0 deg Temperature: 22 4
Limit: (REFCC PART 15 class B 3m Power:  AC 120W/480Hz Humidity: 59 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass
MM DX SH115
Mode: GFSK-2441
Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHz dBuy dB/m dBuim deuvim dB Detectar cm degree  Comment

1 0.0152 2761 22.29 49.90 1238  -73.90 peak

2 0.0346 2331 21.22 44 .53 116.6 -7216  peak

3 0.1539 21.84 20.83 42 67 103.§ -61.13  peak

4 0.2760 19.15 20.86 40.01 98.?% -58.75  peak

5 04753 1539 2091 3630 94068 -5776 peak

6 = 1.0024 16.32 21.03 37.35 67.60 -3025 peak

"Maximum data w.Over imit Lover margin

File 20150911 TUVFEENData #700 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File :20180911TUVIE Data #101 Date: 2015-11-5 Time: 93916
1300 dBu¥/m

Limit1- pu—
Margin:
60 \I
1
2
3 X 5 5
WMMM
-10
0.009 [MHz] 30.000
Site Chamber #1 Polarization: 0 deg Temperature: 22 4
Limit: (REFCC PART 15 class B 3m Power:  AC 120W/480Hz Humidity: 59 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass
MM DX SH115
Mode: GFSK-2480
Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHz dBuy dB/m dBuim deuvim dB Detectar cm degree  Comment

1 0.0152 274 22.30 49.71 1238  -7417  peak

2 0.0346 230 21.23 44 24 116.? -7252  peak

3 0.1034 14.65 20.82 3547 10?.5 -71.81 peak

4 0.2566 2050 20.85 41.35 99.46 -58.05  peak

5 04753 1535 2091 3626 94 068 -5780 peak

6 = 1.0024 17.50 21.03 38.53 67.60 -2907 peak

"Maximum data w.Over imit Lover margin

File 20150911 TUVFEENData #7107 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File :20180911TUVIE Data #102 Date: 2015-11-5 Time: 9:41:49
1300 dBu¥/m

Limit1: —_—

M argin:

\|

60

2

=

0.009 [MHz] 30.000
Site Chamber #1 Polarization: 0 deg Temperature: 22 4
Limit: (REFCC PART 15 class B 3m Power:  AC 120W/480Hz Humidity: 59 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: BLE-2402

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHz dBuy dB/m dBuim deuvim dB Detectar cm degree  Comment
1 0.0152 2761 22.29 49.90 1238  -73.90 peak
2 0.0346 2396 21.22 4518 116.6 -711.51  peak
3 0.2235 2077 20.85 41.62 100.% -5896  peak
4 02672 2037 20.86 41.23 99.[]; -57.81  peak
5 05070 1645 2092 3737 7350 -3613 peak
6 = 1.0024 15.63 21.03 36.66 67.60 -30.94 peak

"Maximum data w.Over imit Lover margin

File 201509171 TUVFEENData #7102 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File :20180911TUVIE Data #103 Date: 2015-11-5 Time: 9:43.43
1300 dBu¥/m

Limit1- pu—
Margin:
60 \I
1
2 . I
3 5
-10
0.009 [MHz] 30.000
Site Chamber #1 Polarization: 0 deg Temperature: 22 4
Limit: (REFCC PART 15 class B 3m Power:  AC 120W/480Hz Humidity: 59 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass
MM DX SH115
Mode: BLE-2440
Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHz dBuy dB/m dBuim deuvim dB Detectar cm degree  Comment
1 0.0151 2750 22.30 49.80 1238 -74.068 peak
2 0.0345 2332 21.23 44 55 116.? -7217  peak
3 0.0519 14.55 20.91 3546 113.; -T773 peak
4 0.2671 19.87 20.86 40.73 99.[]; -58.31  peak
5 04753 1524 2091 3615 94 068 -5791 peak
6 = 1.0023 17.43 21.03 38.46 67.60 -2914 peak

"Maximum data w.Over imit Lover margin

File 201509171 TUVFEENData #7103 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File :20180911TUVIE Diata #104 Date: 2015-11-5 Time: 9:45:02
1300 dBu¥/m

Limit1: —_—

M argin:

60

-10

0.009 [MHz] 30.000
Site Chamber #1 Polarization: 0 deg Temperature: 22 4
Limit: (REFCC PART 15 class B 3m Power:  AC 120W/480Hz Humidity: 59 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: BLE-2480

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHz dBuy dB/m dBuim deuvim dB Detectar cm degree  Comment
1 0.0151 2776 22.30 50.08 1238 -7380 peak
2 0.2011 21.56 20.84 42.40 101 ; -59.08  peak
3 04791 15.89 20.91 36.80 93.9@ 5719 peak
4 05964 14.63 20.94 35.57 7210 -3653  peak
5 * 1.0023 1674 2103 <rir 67 60 -2983 npeak
] 1.2889 10.66 21.05 31.71 6542 -3371 peak

"Maximum data w.Over imit Lover margin

File 201509171 TUVFEENData #7104 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File :20180911TUVIE Data #13 Date: 2015-5-11 Time: 21:39:23
80.0 dBu¥/m
Limit1: —_—
M argin:
|
40 I 4 L B

g : i

0.0

30000 40 50 60 70 80 [MHz) 300 400 500 600 700  1000.000
Site Chamber #1 Polarization:  Vertical Temperature: 232
Limit: (REFCC PART 15 class B 3m Power:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: GFSK 2402

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHz dBuy dB/m dBuim deuvim dB Detectar cm degree  Comment
1 359102 17.99 15.81 33.80 4000 620 peak
2 92 3046 2293 9.70 32.63 4350 1087  peak
3 145 5140 15.10 9.70 24 .80 4350 1870 QP
4 384 6920 19.83 17.88 377 4600 -829 peak
5 557 4256 1625 2122 3747 4600 853  peak
6 " 6415044 17.20 22.80 40.00 4600 600 QP

"Maximum data w.Over imit Lover margin

File 201809171 TUVEEE Data #13 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File 120150911 TUVIE B Data #14 Date: 2015-9-11 Tirme: 21:49:02
80.0 dBu¥/m
Limit1- —_—
M argin:
I
40 [ 4 &
7 5 N 5
W
|
0.0
30.000 40 50 60 70 80 [MHz) 300 400 500 600 700  1000.000
Site Chamber #1 Polarization:  Horizontal Temperature: 232
Limit: (REFCC PART 15 class B 2m FPower:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: GFSK 2402

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHz dBuy dB/m dBuim deuvim dB Detectar cm degree  Comment
1 815703 8.27 873 15.00 4000 2500 QP
2 1202064 2482 g8.87 33.69 4350 981  peak
3 176.1498 2342 10.84 2426 4350 924 peak
4 7 214 4372 2500 12.18 37.18 4350 632 peak
5 384 6920 1697 17 .88 34 85 4600 -1115 peak
] 8957322 10.37 2614 36.51 4600 -949  peak

"Maximum data w.Over imit Lover margin

File 201809171 TUVFEE Data #714 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File :20180911TUVIE Data #15 Date: 2015-5-11 Time: 21:56:53
80.0 dBu¥/m
Limit1: —_—
M argin:
I [
40 ; B 5 v
2 4

0.0

30000 40 50 60 70 80 [MHz) 300 400 500 600 700  1000.000
Site Chamber #1 Polarization:  Vertical Temperature: 232
Limit: (REFCC PART 15 class B 3m Power:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: GFSK 2441

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHz dBuy dB/m dBuim deuvim dB Detectar cm degree  Comment
1 359102 9.39 15.81 25.20 4000 1480 QP
2 390684 18.58 13.88 32.46 4000 -7 54 peak
3% 887442 2921 9.49 28.70 4350 480 peak
4 142 2796 2408 9.40 33.48 4350 -1002 peak
5 384 6920 2001 17 .88 37 89 4600 811 peak
] 6415044 17.14 22.80 39.94 4600 606  peak

"Maximum data w.Over imit Lover margin

File 201809171 TUVEEE Data #15 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File : 20180911 TUNVFE B Data #16 Date: 201521 Tirne 22:08:03
80.0 dBu¥/m
Limit1: —_—
M argin:
| 6
40 [ 5

0.0

30000 40 50 60 70 80 [MHz) 300 400 500 600 700  1000.000
Site Chamber #1 Polarization:  Vertical Temperature: 232
Limit: (REFCC PART 15 class B 3m Power:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: GFSK 2480

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHz dBuy dB/m dBuim deuvim dB Detectar cm degree  Comment
1 430977 19.33 1042 2975 4000 -10.25 peak
2 853210 14.37 9.13 23.50 4000 1650 QP
3 1278713 2365 872 32.37 4350 -11.12  peak
4 2669808 21.27 14.08 35.35 4600 -1065 peak
5 384 6920 19.88 17 .88 37768 4600 824  peak
6 " 6415044 18.08 22.80 40.88 4600 512 peak

"Maximum data w.Over imit Lover margin

File 201809171 TUVFEE Data #716 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File 120150911 TUVIE B Data #17 Date: 2015-8-11 Time 22:17.26
80.0 dBu¥/m
Limit1- —_—
M argin:
I
40 I 3 x 5 b
2
A
0.0
30.000 40 50 60 70 80 [MHz) 300 400 500 600 700  1000.000
Site Chamber #1 Polarization:  Horizontal Temperature: 232
Limit: (REFCC PART 15 class B 2m FPower:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: GFSK 2480

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHz dBuy dB/m dBuim deuvim dB Detectar cm degree  Comment
1 853210 Q7 9.13 18.90 4000 2110 QP
2 1352627 2341 8.94 32.35 4350 -11.15  peak
307 2144372 2529 12.18 3747 4350 603 peak
4 2669808 2206 14.08 3614 4600 -986 peak
5 384 6920 1757 17 .88 3545 46 00 -1055 peak
] 8957322 9.73 2614 3592 4600 -10.08 peak

"Maximum data w.Over imit Lover margin

File 20180911 TUVEEE Data #17 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File : 20180911 TUNVFE B Data #18 Date: 201521 Tirne 22:22:06
80.0 dBu¥/m
Limit1: —_—
M argin:
| |
40 3 1 @
1 3 = x 5

0.0

30000 40 50 60 70 80 [MHz] 300 400 500 6OD 700  1000.000
Site Chamber #1 Polarization:  Horizontal Temperature: 232
Limit: (REFCC PART 15 class B 3m Power:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: GFSK 2441

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHz dBuy dB/m dBuim deuvim dB Detectar cm degree  Comment
1 * 815703 2560 873 3433 4000 567  peak
2 1264422 24 74 g8.74 33.48 4350 1002 peak
3 1722345 26.21 10.63 36.84 4350 -B66 peak
4 214 4372 2527 12.18 37.45 4350 605  peak
5 2399442 2200 1328 35728 46 00 1072 peak
] 384 6920 18.70 17.88 36.58 4600 942  peak

"Maximum data w.Over imit Lover margin

File 201509171 TUVEEE Data #718 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File :20180911TUVIE Data #19 Date: 2015-5-11 Time: 22:31:43
80.0 dBu¥/m
Limit1: —_—
M argin:
|
40 [ A E ?

i

0.0

30000 40 50 60 70 80 [MHz) 300 400 500 600 700  1000.000
Site Chamber #1 Polarization:  Vertical Temperature: 232
Limit: (REFCC PART 15 class B 3m Power:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: BLE 2402

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHz dBuy dB/m dBuim deuvim dB Detectar cm degree  Comment
1 359102 11.39 15.81 27.20 4000 1280 QP
2 87 2606 2291 9.34 32.25 4000 -7 75 peak
3 1278713 2365 872 32.37 4350 -11.12  peak
4 384 6920 19.77 17.88 37.65 4600 -835 peak
5 557 4256 1595 2122 37T 4600 883 peak
6 " 6415044 16.80 22.80 39.60 4600 640  peak

"Maximum data w.Over imit Lover margin

File 201809171 TUVFEE Data #719 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File 120150911 TUVIE B Data #20 Date: 2015-9-11 Tirme: 22:34:34
80.0 dBu¥/m
Limit1- —_—
M argin:
| I
40 . :l_ 3 &
1 2
w
A
0.0
30.000 40 50 60 70 80 [MHz) 300 400 500 600 700  1000.000
Site Chamber #1 Polarization:  Horizontal Temperature: 232
Limit: (REFCC PART 15 class B 2m FPower:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: BLE 2402

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHz dBuy dB/m dBuim deuvim dB Detectar cm degree  Comment
1 917874 2218 9.63 31.86 4350 -11.64 peak
2 1229389 2401 8.80 32.81 4350 -1069 peak
3 1712693 2310 10.58 3368 4350 982 peak
4 7 214 4372 2528 12.18 37.46 4350 604 peak
5 384 6920 1912 17 .88 37.00 4600 900 peak
] 8957322 9.36 2614 35.50 4600 1050  peak

"Maximum data w.Over imit Lover margin

File 20150911 TUVFE B Data #20 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File 120150911 TUVIE B Data #21 Date: 2015-9-11 Time: 22:37:41
80.0 dBu¥/m
Limit1- —_—
M argin:
I
40 | 4 L B
12 3 muu W
30.000 40 50 60 70 80 [MHz) 300 400 500 600 700  1000.000
Site Chamber #1 Polarization:  Vertical Temperature: 232
Limit: (REFCC PART 15 class B 2m FPower:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: BLE 2440

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHz dBuy dB/m dBuim deuvim dB Detectar cm degree  Comment
1 853210 2380 9.13 32.93 4000 707 peak
2 917874 2349 9.63 3317 4350 -1033  peak
3 1278713 2298 872 31.70 4350 -11.80 peak
4 384 6920 19.87 17.88 3775 4600 -825 peak
5 557 4256 1661 2122 3783 4600 817  peak
6 " 6415044 16.78 22.80 39.58 4600 642  peak

"Maximum data w.Over imit Lover margin

File 201509171 TUVZEEData #27 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File 120150911 TUVIE B Data #22 Date: 2015-9-11 Tirme 22:39:10
80.0 dBu¥/m
Limit1- —_—
M argin:
I
40 I 5 1 5 5
1 3 i
WW.JL i
0.0
30.000 40 50 60 70 80 [MHz) 300 400 500 600 700  1000.000
Site Chamber #1 Polarization:  Horizontal Temperature: 232
Limit: (REFCC PART 15 class B 2m FPower:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: BLE 2440

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHz dBuy dB/m dBuim deuvim dB Detectar cm degree  Comment
1 917874 2266 9.63 32.34 4350 -11.16 peak
2 1162209 26.36 9.13 3549 4350 801  peak
3 1712693 2319 10.58 3377 4350 973 peak
4 7 214 4372 2571 12.18 37.89 4350 561  peak
5 384 6920 18 68 17 .88 36 56 4600 944  peak
] 8957322 9.82 2614 35.96 4600 -10.04  peak

"Maximum data w.Over imit Lover margin

File 201809171 TUVFEE Data #22 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File :20180911TUVIE Data #23 Date: 2015-5-11 Tirme 22:41:58
80.0 dBu¥/m
Limit1: —_—
M argin:
I 6
40 J A £
2 3

0.0

30000 40 50 60 70 80 [MHz) 300 400 500 600 700  1000.000
Site Chamber #1 Polarization:  Vertical Temperature: 232
Limit: (REFCC PART 15 class B 3m Power:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: BLE 2480

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHz dBuy dB/m dBuim deuvim dB Detectar cm degree  Comment
1 * 872606 2772 9.34 37.08 4000 294 peak
2 1250291 2392 8.76 32.68 4350 -1082 peak
3 256 6826 18.56 13.85 3241 4600 -1359 peak
4 384 6920 19.65 17.88 37.53 4600 -847  peak
5 557 4256 1570 2122 3692 4600 908 peak
6 1 6415044 17.48 22.80 40.28 4600 572 peak

"Maximum data w.Over imit Lover margin

File 201809171 TUVFEE Data #23 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File 120150911 TUVIE B Data #24 Date: 2015-9-11 Time 22:43:13
80.0 dBu¥/m
Limit1- —_—
M argin:
I
40 | 4 5 [
2 3
! "y
[
0.0
30.000 40 50 60 70 80 [MHz) 300 400 500 600 700  1000.000
Site Chamber #1 Polarization:  Horizontal Temperature: 232
Limit: (REFCC PART 15 class B 2m FPower:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: BLE 2480

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHz dBuy dB/m dBuim deuvim dB Detectar cm degree  Comment
1 917874 21.37 9.63 31.05 4350 -12.45 peak
2 114 2781 25.00 9.23 34.23 4350 927 peak
3 1712693 2298 10.58 3356 4350 994 peak
4 7 214 4372 2543 12.18 37.61 4350 589  peak
5 384 6920 1873 17 .88 36 61 4600  -939  peak
] 8957322 11.30 2614 37.44 4600 -856 peak

"Maximum data w.Over imit Lover margin

File 20180911 TUVFE B Data #24 Page. T
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Tel (86)020-38699960
Hitp: s gratest. com

GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO.,LTD

Radiated Emission Measurement
File :20150911TUVIE B Data #26 Date: 2015-8-15

80.0 dBu¥/m

Time: 91344

Limit1:

it

1

peak
: W ettt i o Mg
MWV“MWAVE
0.0
1000.000 2000 3000 [MHz] 5000 6000 7000 8000 9000 18000.000
Site Chamber #1 Polarization:  Vertical Temperature: 232
Limit: (REJFCC PART 15 class B 3m_PEAK Power  AC 120V/4E0Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass
MM DX SH115
hMode: GFSK 2402
Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHz dBuY dBim dBuN/m dBuvim  dB Detectar o degree  Comrment
1 9949.029 2723 15.57 42.80 7400 -31.20 peak
2 1148529 2632 16.53 4285 7400 -3115  peak
307 1313651 2583 18.53 44 .36 7400 -2984 peak
"Maximum data w.Over imit Lover margin

File 20150911 TUVFE B\ Data  #20 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File 120150911 TUVIE B Data #27 Date: 2015-3-15 Time 914:18
80.0 dBu¥/m
Limit1- —_—
it
123 .
,\) peal
" MWWWWWWWM MW
M 1 o Ave
e M
0.0
1000.000 2000 3000 [MHz) 5000 6000 7000 8000 5000 18000.000
Site Chamber #1 Polarization:  Horizontal Temperature: 232
Limit: (REFCC PART 15 class B 3m_PEAK FPower:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: GFSK 2402

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert

1 12311.66 28.87 1657 43.44 7400 -3056 peak
12835.76 25.96 17.89 43.85 74.00  -301%5  peak
1338217 2525 18.65 43.90 7400 -3010  peak

2
3

"Maximum data w.Over imit Lover margin

File 20180911 TUVEEE Data #27 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File 120150911 TUVIE B Data #28 Date: 2015-3-15 Time 91634
80.0 dBu¥/m
Limit1- —_—
it
3
12
peak
40 g i 4| o st
M W MMWAVE
Moo,
WM
0.0
1000.000 2000 3000 [MHz) 5000 6000 7000 8000 900010000 18000.000
Site Chamber #1 Polarization:  Horizontal Temperature: 232
Limit: (REFCC PART 15 class B 3m_PEAK FPower:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: GFSK 2441

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert

1 1122234 26.80 16.43 43.23 7400 -3077  peak
11700.07 2723 16.46 43.69 74.00  -3031  peak
* 1283576 27.94 17.88 45.83 7400 -2817  peak

2
3

"Maximum data w.Over imit Lover margin

File 20180911 TUVFE B Data #28 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File : 20180911 TUNVFE B Data #29 Date: 2015315 Tirme 917.07
80.0 dBuV¥/m
Limit1- —_—
it
1 2 3
peak
® WWWWWMW
M W\N\WA\FE
W
0.0
1000.000 2000 3000 [MHz] 5000 6000 7000 8000 900010000 18000.000
Site Chamber #1 Polarization:  Vertical Temperature: 232
Limit: (REJFCC PART 15 class B 3m_PEAK Power  AC 120V/4E0Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass
MM DX SH115
Mode: GFSK 2441
Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHz dBuy dB/m dBuim deuvim dB Detectar cm degree  Comment

1 4875127 31.08 10.95 42.03 7400 -31.97 peak
9811.734 27.94 12.28 42.82 7400 -31.18  peak
*13136.51 2513 18.53 43.66 7400 -30.34  peak

2
3

"Maximum data w.Over imit Lover margin

File 201809171 TUVFEE Data #29 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File : 20180911 TUNVFE B Data #30 Date: 2015315 Tirme 91850
80.0 dBuV¥/m
Limit1- —_—
it
3
1 2
" WW wwwpeak
AVG
M N R
"y W
WM
0.0
1000.000 2000 3000 [MHz] 5000 6000 7000 8000 900010000 18000.000
Site Chamber #1 Polarization:  Vertical Temperature: 232
Limit: (REJFCC PART 15 class B 3m_PEAK Power  AC 120V/4E0Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass
MM DX SH115
hMode: GFSK 2480
Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHz dBuy dB/m dBuim deuvim dB Detectar cm degree  Comment

1 10041.62 2640 15.60 42.00 7400 -32.00 peak
11646.00 2593 16.49 42.42 7400 -31.58 peak
1301537 26.56 18.47 45.03 7400 -2897 peak

2
3

"Maximum data w.Over imit Lover margin

File 201509171 TUVFEE Data #30 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File :20180911TUVIE Data #31 Date: 2015-8-15 Time: 9:19.50
80.0 dBu¥/m

Limit1: —_—
Hmits

2 W peak
40 dobdift, ot

M N RSP e

0.0

1000.000 2000 3000 [MHz) 5000 6000 7000 8000 900010000 18000.000
Site Chamber #1 Polarization:  Horizontal Temperature: 232
Limit: (REFCC PART 15 class B 3m_PEAK Power:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: GFSK 2480

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert

1 4966.295 320 11.14 4315 7400 -3085 peak
6117.260 27.95 12.94 40.89 7400 -3311  peak
* 1283576 2592 17.88 4381 7400 -3018  peak

2
3

"Maximum data w.Over imit Lover margin

File 201509171 TUVZEEData #37 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File : 20180911 TUNVFE B Data #32 Date: 2015315 Tirme 9:21:46
80.0 dBuV¥/m
Limit1- —_—
it
1 2 3
peak
: WWMMqv»mMWWW
M W&W\J\\’W’WM’E
0.0
1000.000 2000 3000 [MHz] 5000 6000 7000 80009000 18000.000
Site Chamber #1 Polarization:  Horizontal Temperature: 232
Limit: (REJFCC PART 15 class B 3m_PEAK Power  AC 120V/4E0Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass
MM DX SH115
Mode: 8DPSK 2402
Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHz dBuy dB/m dBuim deuvim dB Detectar cm degree  Comment

1 4807.850 31.23 10.82 42.05 7400 -31.95 peak
11538.61 2641 16.53 42.94 7400 -31.06 peak
1301537 26.02 18.47 44.49 7400 -2951 peak

2
3

"Maximum data w.Over imit Lover margin

File 201809171 TUVFEE Data #3272 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File :20180911TUVIE Diata #33 Date: 2015-8-15 Time: 9.22:56
80.0 dBu¥/m

Limit1: —_—
Hmits

i L MMV;W
WWM M i
WM

peak

0.0

1000.000 2000 3000 [MHz) 5000 6000 7000 8000 9000 18000.000
Site Chamber #1 Polarization:  Vertical Temperature: 232
Limit: (REFCC PART 15 class B 3m_PEAK Power:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: SDPSK 2402

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert

1 * 1301537 26.18 18.47 44 .65 7400 -2935 peak
2 15737.45 26.85 15.86 4211 7400 -31.28 peak
3 16636.97 2513 17.36 42.49 7400 -3151 peak

"Maximum data w.Over imit Lover margin

File 201809171 TUVFEE Data ' #33 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File :20180911TUVIE Data #34 Date: 2015-8-15 Time: 9:24:24
80.0 dBu¥/m
Limit1: —_—
it
1 2 3
peak
a0 W@JWWWWW JW
M W WMJ "‘/\/AVE

Pmmim.

0.0

1000.000 2000 3000 [MHz) 5000 6000 7000 80009000 18000.000
Site Chamber #1 Polarization:  Vertical Temperature: 232
Limit: (REFCC PART 15 class B 3m_PEAK Power:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: S8DPSK 2441

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert

1 6004.963 28.93 12.83 41.76 7400 -32.24  peak
11700.07 26.06 16.46 42.52 7400 -3148 peak
*12955.22 2581 18.31 4412 7400 -29.88 peak

2
3

"Maximum data w.Over imit Lover margin

File 20180911 TUVFE B Data #34 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement
File :20150911TUVIE B Data #35 Date: 2015-9%-15 Time: 92503
80.0  dBuv¥/m

Limit1: —_—

it

2
1

"’ ey gt SIS WY, P
WW\MM .

NI

0.0
1000.000 2000 3000 [MHz) 5000 6000 7000 80009000 18000.000
Site Chamber #1 Polarization:  Horizontal Temperature: 232
Limit: (REFCC PART 15 class B 3m_PEAK Power:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: S8DPSK 2441

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert

1 9995.220 26.28 15.66 41.94 7400 -3208 peak
2 " 1307580 2651 18.50 45.01 7400 -2898 peak
3 16945.09 2571 17.47 43.18 7400 -30.82 peak

"Maximum data w.Over imit Lover margin

File 201809171 TUVFEE Data #35 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File : 20180911 TUNVFE B Data #36 Date: 2015315 Time 92824
80.0 dBuV¥/m
Limit1- —_—
it
1 2 3 .
peal
40 WMMW
M V“\WWAVG
M
0.0
1000.000 2000 3000 [MHz] 5000 6000 7000 8000 9000 18000.000
Site Chamber #1 Polarization:  Horizontal Temperature: 232
Limit: (REJFCC PART 15 class B 3m_PEAK Power  AC 120V/4E0Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass
MM DX SH115
Mode: 8DPSK 2480
Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHz dBuy dB/m dBuim deuvim dB Detectar cm degree  Comment

1 4966.295 3226 11.14 43.40 7400 -3060 peak
2 1127445 26.92 16.46 43.38 74.00  -3062 peak
307 1295522 26.44 18.31 4475 7400 -2925  peak

"Maximum data w.Over imit Lover margin

File 20150911 TUVFE B\ Data ' #30 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement
File :20150911TUVIE B Data #37 Date: 2015-9%-15 Time: 92908
80.0  dBuv¥/m

Limit1: —_—

it

M

N RO IR Moot

T B

|

0.0
1000.000 2000 3000 [MHz) 5000 6000 7000 80009000 18000.000
Site Chamber #1 Polarization:  Vertical Temperature: 232
Limit: (REFCC PART 15 class B 3m_PEAK Power:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: SDPSK 2480

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert

1 11538.681 2591 16.53 42.44 7400 -3156 peak
20" 12955022 26.64 18.31 44 .95 7400 -2805 peak
3 17916.81 2545 17.84 43.29 7400 -30.71  peak

"Maximum data w.Over imit Lover margin

File 201809711 TUVEEE Data #37 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File :20180911TUVIE Diata #34 Date: 2015-8-15 Time: 9:31:.00
80.0 dBu¥/m

Limit1: —_—
Hmits

3

: WW “WWWWWDE“
ey

M e e e o | R
= ey

0.0

1000.000 2000 3000 [MHz) 5000 6000 700D 8000 9000 18000.000
Site Chamber #1 Polarization:  Vertical Temperature: 232
Limit: (REFCC PART 15 class B 3m_PEAK Power:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: BLE 2402

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert

1 5499.066 28.95 12.66 41.61 7400 -3238 peak
2 10088.24 2727 1252 42.79 7400 -31.21 peak
3% 1307580 26.37 18.50 44 .87 7400 -2913  peak

"Maximum data w.Over imit Lover margin

File 201509171 TUVFEEData ' #38 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement
File :20150911TUVIE B Data #39 Date: 2015-9%-15 Time: :31:54
80.0  dBuv¥/m

Limit1: —_—
Hmits

2 3
1

T I e At

MWM il
WM

40

0.0
1000.000 2000 3000 [MHz) 5000 6000 7000 80009000 18000.000
Site Chamber #1 Polarization:  Horizontal Temperature: 232
Limit: (REFCC PART 15 class B 3m_PEAK Power:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: BLE 2402

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert

1 4807.850 3258 10.82 43.40 7400 -3060 peak
2 " 1307580 2673 18.50 45.23 7400 28707 peak
3 16945.09 2775 17.47 45.22 7400 -2878 peak

"Maximum data w.Over imit Lover margin

File 20150911 TUVFEE Data #39 Page. T




Produkte
Products

Appendix 1

A TUVRheinland®

Prufbericht - Nr.:
Test Report No.

Seite 33 von 86

16070909 001 Page 33 of 86

GRGTEST GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO.,LTD

Tel (86)020-38699960

Hitp: s gratest. com

Radiated Emission Measurement

File : 20180911 TUNVFE B Data #40 Date: 2015315 Tirme 9:34:24
80.0 dBu¥/m
Limit1: —_—
Hmits
12 3

40

wM
WM

W S YV,

Ww\“ -
™

AVE

0.0

1000.000 2000 3000 [MHz) 5000 6000 7000 8000 9000 18000.000
Site Chamber #1 Polarization:  Horizontal Temperature: 232
Limit: (REFCC PART 15 class B 3m_PEAK Power:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: BLE 2440

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert

1 11646.00 27.10 16.49 43.59 7400 -3041  peak
2 13015.37 2567 18.47 44 .14 7400 -28386 peak
3 44 .69 7400 -2931 peak

1679181 2727 17.42

"Maximum data w.Over imit Lover margin

File 201509171 TUVFE B Data  #40

Page: 7T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement
File :20150911TUVIE B Data #41 Date: 2015-9%-15 Time: 9:34:47
80.0  dBuv¥/m

Limit1: —_—

it

2
1 3

| A
ST L S
o g’ P

WMW il
\MM

40

0.0
1000.000 2000 3000 [MHz) 5000 6000 700D 8000 9000 18000.000
Site Chamber #1 Polarization:  Vertical Temperature: 232
Limit: (REFCC PART 15 class B 3m_PEAK Power:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: BLE 2440

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert

1 11592.18 26.05 16.50 4255 7400 -3145 peak
2" 1313651 2716 18.53 45.69 7400 -2831 peak
3 16945.09 2554 17.47 43.01 7400 -30898 peak

"Maximum data w.Over imit Lover margin

File 201509171 TUVZEEEData #47 Page. T
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16070909 001 Page 35 of 86

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File : 20180911 TUNVFE B Data #42 Date: 2015315 Tirme 9:.36:35
80.0 dBuV¥/m
Limit1- —_—
it
1 2 3
peak
" MWM WWW%*‘»-M MMW“‘“/)R‘J
MMJMMVME
WM
0.0
1000.000 2000 3000 [MHz] 5000 6000 7000 8000 9000 18000.000
Site Chamber #1 Polarization:  Vertical Temperature: 232
Limit: (REJFCC PART 15 class B 3m_PEAK Power  AC 120V/4E0Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass
MM DX SH115
Mode: BLE 2480
Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHz dBuy dB/m dBuim deuvim dB Detectar cm degree  Comment
1 11754 .39 26.58 16.44 43.02 7400 -3098 peak
2 " 1307580 2593 18.50 44 .43 7400 -2957  peak
3 17026.78 26.11 17.42 4353 7400 -3047  peak

"Maximum data

w.Over imit Lover margin

File 201809171 TUVFEE Data #472 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement
File :20150911TUVIE B Data #43 Date: 2015-9%-15 Time: 93828
80.0  dBuv¥/m

Limit1: —_—
Hmits

IRl
WM

0.0
1000.000 2000 3000 [MHz) 5000 6000 7000 8000 S00010000 18000.000
Site Chamber #1 Polarization:  Horizontal Temperature: 232
Limit: (REFCC PART 15 class B 3m_PEAK Power:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: BLE 2480

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert

1 5813.381 2826 1277 41.03 7400 -3297 peak
2 " 1307580 26.16 18.50 44 66 7400 -2834  peak
3 16945.09 26.68 17.47 4415 7400 -2985 peak

"Maximum data w.Over imit Lover margin

File 201509171 TUVFEE Data #43 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File 120150911 TUVIE B Data #6568 Date: 2015-9%-15 Tirme: 10:30:56
80.0 dBu¥/m
Limit1- —_—
it
2 3 peak
1MWWMWM
MM«WWWMMWWWW VG
40 MW%M
W
MMM%W“M
0.0
18000.000 20000 [MHz) 26500.000
Site Chamber #1 Polarization:  Vertical Temperature: 232
Limit: (REFCC PART 15 class B 3m_PEAK FPower:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: GFSK 2480

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert

1 21678.48 2772 19.74 47.46 7400 -26854  peak
24177.20 26.83 21.82 43.65 7400 -2535  peak
* 25046.65 2742 22.43 49.85 7400 -2415  peak

2
3

"Maximum data w.Over imit Lover margin

File 20180911 TUVFEE Data #58 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement
File :20150911TUVIE B Data #69 Date: 2015-9%-15 Time: 10:35:51
80.0  dBuv¥/m

Limit1: —_—
Hmits

WW%WMWWWWM et
e TAVE

40

0.0
18000.000 20000 [MHz) 26500.000
Site Chamber #1 Polarization:  Horizontal Temperature: 232
Limit: (REFCC PART 15 class B 3m_PEAK Power:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: GFSK 2480

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert

1 2251383 2662 20.37 46.99 7400 -27.01 peak
24312.45 2672 21.91 43.63 7400 -2537  peak
* 2564359 2755 22.89 50.44 7400 -2356  peak

2
3

"Maximum data w.Over imit Lover margin

File 201809171 TUVFEE Data #59 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File :20180911TUVIE Diata #70 Date: 2015-8-15 Time: 10:36:16
80.0 dBu¥/m

Limit1: —_—
Hmits

1WWWWWW Pt et
MMNMWMMWWWWW MW% o TAVE

40

0.0

18000.000 20000 [MHz) 26500.000
Site Chamber #1 Polarization:  Horizontal Temperature: 232
Limit: (REFCC PART 15 class B 3m_PEAK Power:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: GFSK 2441

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert

1 22766.42 2768 20.58 43.26 7400 -2574  peak
2 2526404 2781 22.60 50.41 7400 -2358 peak
307 25771.08 28.23 22.98 51.21 7400 -2278  peak

"Maximum data w.Over imit Lover margin

File 201509171 TUVFEE Data #70 Page. T
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Test Report No.

GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO. LTD
GRGTEST Tel (B6)020-38699960

Hitp: s gratest. com

Radiated Emission Measurement
File :20150911TUVIE B Data #71 Date: 2015-8-15
80.0  dBuv¥/m

Time: 10:36:53

Limit1: —_—
Hmits

M WW “M -

~|AVE
W foimyryeaean =]

40

0.0

18000.000 20000 [MHz) 26500.000
Site Chamber #1 Polarization:  Vertical Temperature: 232
Limit: (REFCC PART 15 class B 3m_PEAK Power:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: GFSK 2441

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert

1 24087.45 2752 21.75 49.27 7400 -2473  peak
207 2496815 28.99 22.37 50.96 7400 -2304 peak
3 26027.81 27.76 2318 50.94 7400 -23068 peak

"Maximum data w.Over imit Lover margin

File 201509171 TUVZEEEData #77 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File :20180911TUVIE Diata #72 Date: 2015-8-15 Time: 10:37:33
80.0 dBu¥/m

Limit1: —_—
Hmits

peak

1 s
MWMMMWWMMWWWWWW WW B AvG

40

0.0

18000.000 20000 [MHz) 26500.000
Site Chamber #1 Polarization:  Vertical Temperature: 232
Limit: (REFCC PART 15 class B 3m_PEAK Power:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: GFSK 2402

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert

1 22126.47 26.68 2007 468.75 7400 -27.25  peak
2404270 2673 21.72 43.45 7400 -2555  peak
* 25580.09 2731 22.84 50.15 7400 -2385 peak

2
3

"Maximum data w.Over imit Lover margin

File 201809171 TUVFEE Data #72 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File :20180911TUVIE Diata #73 Date: 2015-8-15 Time: 10:37:50
80.0 dBu¥/m

Limit1: —_—
Hmits

]WW M peck
WMWWMWW e
40 e

T S

0.0

18000.000 20000 [MHz) 26500.000
Site Chamber #1 Polarization:  Horizontal Temperature: 232
Limit: (REFCC PART 15 class B 3m_PEAK Power:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: GFSK 2402

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert

1 21437.96 2652 19.59 4811 7400 -2789 peak
2374649 2710 21.46 43.56 7400 -2544  peak
*O2E53257 27.24 22.80 50.04 7400 -2396 peak

2
3

"Maximum data w.Over imit Lover margin

File 201809171 TUVFEE Data #73 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File 120150911 TUVIE B Data #74 Date: 2015-9%-15 Tirme: 10:38:30
80.0 dBu¥/m
Limit1- —_—
it
: x “wf«wmwpeak
WWWWMMMWW
T N N 1AVE
%WM
0.0
18000.000 20000 [MHz) 26500.000
Site Chamber #1 Polarization:  Vertical Temperature: 232
Limit: (REFCC PART 15 class B 3m_PEAK FPower:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: SDPSK 2402

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert

1 22319.31 2812 20.21 43.33 7400 -2567  peak
2 24147.24 27.36 21.79 4915 7400 -24385 peak
307 24861.05 2861 22.30 50.91 7400 -2308 peak

"Maximum data w.Over imit Lover margin

File 201809171 TUVFEE Data #74 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File 120150911 TUVIE B Data #75 Date: 2015-9%-15 Tirme: 10:38:52
80.0 dBu¥/m
Limit1- —_—
it
) ZMWNWWDE“
WWWWWMMWWW
AVG
4[' MW’M -»-Wf
0.0
18000.000 20000 [MHz) 26500.000
Site Chamber #1 Polarization:  Horizontal Temperature: 232
Limit: (REFCC PART 15 class B 3m_PEAK FPower:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: SDPSK 2402

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert

1 2272412 26876 2055 47.31 7400 -2669 peak
24117.33 2732 2107 49.09 7400 -2491 peak
* o 24830.25 2752 22.28 49.80 7400 -2420 peak

2
3

"Maximum data w.Over imit Lover margin

File 201809171 TUVFEE Data #75 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File :2015091 1 TUNFE B Data #76 Date: 2015515 Tirne: 10:40:09
80.0  dBuv¥/m
Limit1- —_—
Limitte
1 Z 3 peak
WWWMWMKMWW WWM
40 L AAVE

0.0

18000.000 20000 [MHz) 26500.000
Site Chamber #1 Polarization:  Vertical Temperature: 232
Limit: (REFCC PART 15 class B 3m_PEAK Power:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: S8DPSK 2441

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert

1 24117.33 2753 21797 49.30 7400 -2470  peak
25171.18 27.85 22.52 50.37 7400 -2363 peak
*O257T71.08 27.93 22.98 50.91 7400 -2308 peak

2
3

"Maximum data w.Over imit Lover margin

File 20150911 TUVFEE Data #70 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File :2015091 1 TUNFE B Data #77 Date: 2015515 Tirne: 10:40:42
80.0  dBu¥/m
Limit1: —_—
Hmitae
- ]
1 = y peak
MWMNWMWMW
0 MNWMMWWMWW AVE
[

0.0

18000.000 20000 [MHz) 26500.000
Site Chamber #1 Polarization:  Horizontal Temperature: 232
Limit: (REFCC PART 15 class B 3m_PEAK Power:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: S8DPSK 2441

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert

1 24057.61 2743 21.72 49.15 7400 -2485 peak
25286.28 23.06 22.83 50.69 7400 -2331 peak
*25915.23 23.06 23.09 51.15 7400 -2285 peak

2
3

"Maximum data w.Over imit Lover margin

File 201809711 TUVEEE Data #77 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File :20180911TUVIE Diata #78 Date: 2015-8-15 Time: 10:41:21
80.0 dBu¥/m

Limit1: —_—
Hmits

WMWWWWWM MW ™ "

40 1 AYE

WW

0.0

18000.000 20000 [MHz) 26500.000
Site Chamber #1 Polarization:  Vertical Temperature: 232
Limit: (REFCC PART 15 class B 3m_PEAK Power:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: SDPSK 2480

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert

1 24177.20 2847 21.82 50.29 7400 -2371  peak
2523364 28.01 22.58 50.59 7400 -2341 peak
* 2509567 27.86 2315 51.01 7400 -2298 peak

2
3

"Maximum data w.Over imit Lover margin

File 201809171 TUVFEE Data #78 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File :2015091 1 TUNFE B Data #79 Date: 2015515 Tirne: 10:42:11
80.0  dBu¥/m
Limit1- —_—
Limitas
2 3 "
peal
1W MWW
AN St o o
" W”WV%NWMMW v

0.0

18000.000 20000 [MHz) 26500.000
Site Chamber #1 Polarization:  Horizontal Temperature: 232
Limit: (REFCC PART 15 class B 3m_PEAK Power:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: SDPSK 2480

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert

1 23208.10 2545 20.96 48.41 7400 -2759  peak
24027.80 2710 21.71 43.81 7400 -2518  peak
T 2455476 27.06 22.08 49.14 7400 -2486 peak

2
3

"Maximum data w.Over imit Lover margin

File 201809171 TUVFEE Data #79 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File 120150911 TUVIE B Data #30 Date: 2015-9%-15 Tirme: 10:42:37
80.0 dBu¥/m
Limit1- —_—
it
1 Z 3 peak
WWWMWN
PN A g kb s ave
X WMJ“ J
0.0
18000.000 20000 [MHz) 26500.000
Site Chamber #1 Polarization:  Vertical Temperature: 232
Limit: (REFCC PART 15 class B 3m_PEAK FPower:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: BLE 2402

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert

1 2410238 2791 21.76 49.67 7400 -2433  peak
25406.28 27.66 22,70 50.36 7400 -23864 peak
*26092.52 2763 23.24 50.87 7400 -2313  peak

2
3

"Maximum data w.Over imit Lover margin

File 201509171 TUVFE B Data ' #30 Page. T
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Test Report No.

16070909 001 Page 50 of 86

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File :2015081 1TUWIE B Data #81 Date: 2015-3-15 Tirme: 10:42:59
80.0 dBuV¥/m
Limit1- —_—
it
2
1 ZWWpeak
SRR
MWWWMWMMWWWW AVE
X Wwwd W,‘M
0.0
18000.000 20000 [MHz] 26500.000
Site Chamber #1 Polarization:  Horizontal Temperature: 232
Limit: (REJFCC PART 15 class B 3m_PEAK Power  AC 120V/4E0Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: BLE 2402

MNote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHz dBuy dB/m dBuim deuvim dB Detectar cm degree  Comment
1 24027 80 2713 21.71 4584 7400 -2516  peak
2 2532?.66 26.92 22.65 4957 7400 -2443 peak
3 7 2818 23.08 51.26 7400 -2274  peak

* 2589917

"Maximum data

w.Over imit Lover margin

File 201509171 TUVZEEData #37 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File : 20180911 TUNVFE B Data #8582 Date: 2015315 Tirne 10:43:16
80.0 dBuV¥/m
Limit1- —_—
it
M mﬁMW"""""
AVG
° MWW st
MMWWMW«M‘“
0.0
18000.000 20000 [MHz] 26500.000
Site Chamber #1 Polarization:  Vertical Temperature: 232
Limit: (REJFCC PART 15 class B 3m_PEAK Power  AC 120V/4E0Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass
MM DX SH115
Mode: BLE 2440
Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHz dBuy dB/m dBuim deuvim dB Detectar cm degree  Comment

1 24391.89 27.37 22.33 49.70 7400 -2430 peak
2537480 275 22.68 49.83 7400 2417 peak
2572319 2751 22.94 50.45 7400 -2355 peak

2
3

"Maximum data w.Over imit Lover margin

File 201509171 TUVFEE Data #3272 Page. T
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Test Report No.

16070909 001 Page 52 of 86

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File :20180911TUVIE Diata #8583 Date: 2015-8-15 Time: 10:43:31
80.0 dBu¥/m

Limit1: —_—

1%WMWW
A et i b B ] v
0 s

it

G

peak

0.0
18000.000 20000 [MHz] 26500.000
Site Chamber #1 Polarization:  Horizontal Temperature: 232
Limit: (REJFCC PART 15 class B 3m_PEAK Power  AC 120V/4E0Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass
MM DX SH115
Mode: BLE 2440
Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHz dBuY dBim dBuN/m dBuvim  dB Detectar o degree  Comrment

1 22738.21 26.08 20.56 46 64 7400 -2736  peak

2 24922.?6 272 22.34 49 55 7400 -2445 peak

3" 25835.0;1 2817 23032 51.20 7400 -2280 peak

"Maximum data

w.Over imit Lover margin

File 201509171 TUVFEE Data #33 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File :20180911TUVIE Data #54 Date: 2015-8-15 Time: 10:44:30
80.0 dBu¥/m

Limit1: —_—
Hmits

: ’ EM peck
Frnsgapurr ]

AYG
40 W'M‘Wﬂ

0.0

18000.000 20000 [MHz) 26500.000
Site Chamber #1 Polarization:  Vertical Temperature: 232
Limit: (REFCC PART 15 class B 3m_PEAK Power:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: BLE 2480

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert

1 2233314 270 20.23 47.24 7400 -2876 peak
24147.24 27.30 21.79 49.09 7400 -2491 peak
* 2503113 27.78 22.43 50.21 7400 -2379  peak

2
3

"Maximum data w.Over imit Lover margin

File 201509171 TUVFE B Data #34 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File : 20180911 TUNVFE B Data #85 Date: 2015315 Tirne: 10:44:54
80.0 dBu¥/m
Limit1: —_—
Hmits
1 2 :

WWW peck

AVG
40 i

0.0

18000.000 20000 [MHz) 26500.000
Site Chamber #1 Polarization:  Horizontal Temperature: 232
Limit: (REFCC PART 15 class B 3m_PEAK Power:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: BLE 2480

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert

1 24012.92 27.20 21.69 43.89 7400 -2511  peak
2523364 27.66 22.58 50.24 7400 -2376 peak
* o 25931.30 27.95 2310 51.05 7400 -2295 peak

2
3

"Maximum data w.Over imit Lover margin

File 201509171 TUVFEE Data #35 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File :20180911TUVIE Data #52 Date: 2015-8-15 Time: 9:56:19

80.0 dBu¥/m
Limit1: —_—
M argin:

40

0.0
2480.000 [MHz) 2500.000
Site Chamber #1 Polarization:  Horizontal Temperature: 232
Limit: (REFCC PART 15 class B 3m_AWG Power:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: BE S8DFSK 2480

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert
17 2483500 1677 7.87 2464 5400 -2936 AVG

"Maximum data w.Over imit Lover margin

File 20180911 TUVFEE Data #52 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File :20180911TUVIE Data #23 Date: 2015-8-15 Time: 95715

80.0 dBu¥/m
Limit1: —_—
M argin:

N
\

40

0.0
2480.000 [MHz) 2500.000
Site Chamber #1 Polarization:  Vertical Temperature: 232
Limit: (REFCC PART 15 class B 3m_AWG Power:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: BE S8DFSK 2480

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert
17 2483500 1652 7.87 2439 5400 -2981 AVG

"Maximum data w.Over imit Lover margin

File 201809171 TUVFEE Data #53 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File :20180911TUVIE Data #54 Date: 2015-8-15 Time: 10:03:16

90.0 dBu¥/m
Limit1: —_—
M argin:

N

50

e P
10,0
2480.000 [MHz] 2500.000
Site Chamber #1 Polarization:  Vertical Temperature: 232
Limit: (REJFCC PART 15 class B 3m_PEAK Power  AC 120V/4E0Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass
MM DX SH115
Mode: BE 8DPSK 2480
Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHz dBuY dBim dBuN/m dBuvim  dB Detectar o degree  Comrment
1 % 2483500 2744 787 35.31 7400 -3869 peak

"Maximum data w.Over imit Lover margin

File 20150911 TUVFE B Data #54 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File :20180911TUVIE Diata #55 Date: 2015-8-15 Time: 10:06:09
90.0 dBu¥/m

Limit1: —_—

i

50

10.0
2480.000 [MHz) 2500.000
Site Chamber #1 Polarization:  Horizontal Temperature: 232
Limit: (REFCC PART 15 class B 3m_PEAK Power:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: BE S8DFSK 2480

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert
17 2483500 23800 7.87 3587 7400 -3813 peak

"Maximum data w.Over imit Lover margin

File 20180911 TUVFE B Data #55 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File 120150911 TUVIE B Data #56 Date: 2015-9%-15 Tirme: 10:08:44
90.0 dBu¥/m
Limit1- —_—
M argin:
Il
50
1
10.0
2310.000 [MHz) 2405.000
Site Chamber #1 Polarization:  Horizontal Temperature: 232
Limit: (REFCC PART 15 class B 3m_PEAK FPower:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: BE SDFSK 2402

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert
17 2390000 2776 7.41 3517 7400 -3883 peak

"Maximum data w.Over imit Lover margin

File 20150911 TUVFE B\ Data ' #50 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File 120150911 TUVIE B Data #57 Date: 2015-9%-15 Tirme: 10:09:37
90.0 dBu¥/m
Limit1- —_—
M argin:
f
50
1
10.0
2310.000 [MHz) 2405.000
Site Chamber #1 Polarization:  Vertical Temperature: 232
Limit: (REFCC PART 15 class B 3m_PEAK FPower:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: BE SDFSK 2402

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert
17 2390000 2745 7.41 3486 7400 -3914 peak

"Maximum data w.Over imit Lover margin

File 20180911 TUVEEE Data #57 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File 120150911 TUVIE B Data #58 Date: 2015-9%-15 Tirme: 10:11:59
80.0 dBu¥/m
Limit1- —_—
M argin:
hil
40
1
0.0
2310.000 [MHz) 2405.000
Site Chamber #1 Polarization:  Vertical Temperature: 232
Limit: (REFCC PART 15 class B 3m_AVG FPower:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: BE SDFSK 2402

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert
17 2390000 1583 7.41 2324 5400 -3078 AVG

"Maximum data w.Over imit Lover margin

File 20150911 TUVFE B Data ' #58 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File 120150911 TUVIE B Data #59 Date: 2015-9%-15 Tirme: 10:15:07
80.0 dBu¥/m
Limit1- —_—
M argin:
40
1
0.0
2310.000 [MHz) 2405.000
Site Chamber #1 Polarization:  Horizontal Temperature: 232
Limit: (REFCC PART 15 class B 3m_AVG FPower:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: BE SDFSK 2402

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert
17 2390000 1575 7.41 2316 5400 -3084 AVG

"Maximum data w.Over imit Lover margin

File 201509171 TUVFEE Data #59 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File :20180911TUVIE Data #60 Date: 2015-8-15 Time: 10:17:55

80.0 dBu¥/m
Limit1: —_—
M argin:

40

0.0
2310.000 [MHz) 2405.000
Site Chamber #1 Polarization:  Horizontal Temperature: 232
Limit: (REFCC PART 15 class B 3m_AWG Power:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: BE GFSK 2402

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert
17 2390000 1595 7.41 2336 5400 -30B4 AVG

"Maximum data w.Over imit Lover margin

File 201509171 TUVFEE Data #50 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File 120150911 TUVIE B Data #61 Date: 2015-9%-15 Tirme: 10:19:42
80.0 dBu¥/m
Limit1- —_—
M argin:
40
1
<
0.0
2310.000 [MHz) 2405.000
Site Chamber #1 Polarization:  Vertical Temperature: 232
Limit: (REFCC PART 15 class B 3m_AVG FPower:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: BE GFSK 2402

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert
17 2390000 1587 7.41 2328 5400 -3072 AVG

"Maximum data w.Over imit Lover margin

File 201509171 TUVZEEData #5 7 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File 120150911 TUVIE B Data #62 Date: 2015-9%-15 Tirme 10:20:43
90.0 dBu¥/m
Limit1- —_—
M argin:
50
1
10.0
2310.000 [MHz) 2405.000
Site Chamber #1 Polarization:  Vertical Temperature: 232
Limit: (REFCC PART 15 class B 3m_PEAK FPower:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: BE GFSK 2402

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert
17 2390000 2740 7.41 3481 7400 -3019 peak

"Maximum data w.Over imit Lover margin

File 201809171 TUVFEE Data #5272 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File :20180911TUVIE Data #63 Date: 2015-8-15 Time: 10:21:39

90.0 dBu¥/m
Limit1: —_—
M argin:

50

10.0
2310.000 [MHz) 2405.000
Site Chamber #1 Polarization:  Horizontal Temperature: 232
Limit: (REFCC PART 15 class B 3m_PEAK Power:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: BE GFSK 2402

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert
17 2390000 2749 7.41 3490 7400 -3910 peak

"Maximum data w.Over imit Lover margin

File 201809171 TUVEEE Data #53 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File :20180911TUVIE Diata #64 Date: 2015-8-15 Time: 10:24:01
90.0 dBu¥/m

Limit1: —_—

50

SO PR EIY L NPT B CO e N
10,0
2480.000 [MHz] 2500.000

Site Chamber #1 Polarization:  Horizontal Temperature: 232
Limit: (REJFCC PART 15 class B 3m_PEAK Power  AC 120V/4E0Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass
MM DX SH115
Mode: BE GFSK 2480
Mote:

Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree

MHz dBuY dBim dBuN/m dBuvim  dB Detectar o degree  Comrment
1 % 2483500 2715 787 35.02 7400 -38938 peak

"Maximum data w.Over imit Lover margin

File 20180911 TUVFEE Data #54 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File 120150911 TUVIE B Data #65 Date: 2015-9%-15 Tirme: 10:25:01
90.0 dBu¥/m
Limit1- —_—
M argin:
50
1
Ap ittt b M Al A A it ot
10.0
2480.000 [MHz) 2500.000
Site Chamber #1 Polarization:  Vertical Temperature: 232
Limit: (REFCC PART 15 class B 3m_PEAK FPower:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: BE GFSK 2480

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert
17 2483500 2754 7.87 344 7400 -3859 peak

"Maximum data w.Over imit Lover margin

File 201809171 TUVFEE Data #55 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File 120150911 TUVIE B Data #6566 Date: 2015-9%-15 Tirme 10:25:56
80.0 dBu¥/m
Limit1- —_—
M argin:
|
40
1
P NP
0.0
2480.000 [MHz) 2500.000
Site Chamber #1 Polarization:  Vertical Temperature: 232
Limit: (REFCC PART 15 class B 3m_AVG FPower:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: BE GFSK 2480

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert
17 2483500 1617 7.87 2404 5400 -29006 AVG

"Maximum data w.Over imit Lover margin

File 20180911 TUVFE B\ Data #50 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File 120150911 TUVIE B Data #67 Date: 2015-9%-15 Tirme: 10:26:32
80.0 dBu¥/m
Limit1- —_—
M argin:
|
40
1
0.0
2480.000 [MHz) 2500.000
Site Chamber #1 Polarization:  Horizontal Temperature: 232
Limit: (REFCC PART 15 class B 3m_AVG FPower:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: BE GFSK 2480

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert
17 2483500 1615 7.87 2402 5400 -290098 AVG

"Maximum data w.Over imit Lover margin

File 20180911 TUVEEE Data #57 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File :20180911TUVIE Data #44 Date: 2015-8-15 Time: 9:41:.09

90.0 dBu¥/m
Limit1: —_—
M argin:

N

50

10.0
2480.000 [MHz) 2500.000
Site Chamber #1 Polarization:  Horizontal Temperature: 232
Limit: (REFCC PART 15 class B 3m_PEAK Power:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: BE BLE 2480

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert
17 2483500 2966 7.87 3753 7400 -3647 peak

"Maximum data w.Over imit Lover margin

File 201809171 TUVFE B Data  #44 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File 120150911 TUVIE B Data #45 Date: 2015-9%-15 Time 941:51
90.0 dBu¥/m
Limit1- —_—
M argin:
\
50
1
10.0
2480.000 [MHz) 2500.000
Site Chamber #1 Polarization:  Vertical Temperature: 232
Limit: (REFCC PART 15 class B 3m_PEAK FPower:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: BE BLE 2480

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert
17 2483500 2930 7.87 3717 7400 -3683 peak

"Maximum data w.Over imit Lover margin

File 201809171 TUVFEE Data #45 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File :20180911TUVIE Data #46 Date: 2015-8-15 Time: 9:43.34

80.0 dBu¥/m
Limit1: —_—
M argin:

40

0.0
2480.000 [MHz) 2500.000
Site Chamber #1 Polarization:  Vertical Temperature: 232
Limit: (REFCC PART 15 class B 3m_AWG Power:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: BE BLE 2480

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert
17 2483500 1656 7.87 2443 5400 -2957 AVG

"Maximum data w.Over imit Lover margin

File 20180911 TUVFE B Data  #46 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File :20180911TUVIE Data #47 Date: 2015-8-15 Time: 9:44:11

80.0 dBu¥/m
Limit1: —_—
M argin:

40

0.0
2480.000 [MHz) 2500.000
Site Chamber #1 Polarization:  Horizontal Temperature: 232
Limit: (REFCC PART 15 class B 3m_AWG Power:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: BE BLE 2480

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert
17 2483500 1674 7.87 24 61 5400 -2033 AVG

"Maximum data w.Over imit Lover margin

File 20180911 TUVEEE Data #47 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File 120150911 TUVIE B Data #48 Date: 2015-9%-15 Time 95029
90.0 dBu¥/m
Limit1- —_—
M argin:
50
1
i
10.0
2310.000 [MHz) 2405.000
Site Chamber #1 Polarization:  Vertical Temperature: 232
Limit: (REFCC PART 15 class B 3m_PEAK FPower:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: BE BLE 2402

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert
17 2390000 2781 7.41 3522 7400 -3878 peak

"Maximum data w.Over imit Lover margin

File 201509171 TUVFE B Data  #48 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File 120150911 TUVIE B Data #49 Date: 2015-9%-15 Time 951:33
90.0 dBu¥/m
Limit1- —_—
M argin:
50
1
ot
10.0
2310.000 [MHz) 2405.000
Site Chamber #1 Polarization:  Horizontal Temperature: 232
Limit: (REFCC PART 15 class B 3m_PEAK FPower:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: BE BLE 2402

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert
17 2390000 2742 7.41 3483 7400 -3917 peak

"Maximum data w.Over imit Lover margin

File 201509171 TUVFE B Data #49 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File 120150911 TUVIE B Data #350 Date: 2015-9%-15 Time 95316
80.0 dBu¥/m
Limit1- —_—
M argin:
i}
40
1
0.0
2310.000 [MHz) 2405.000
Site Chamber #1 Polarization:  Vertical Temperature: 232
Limit: (REFCC PART 15 class B 3m_AVG FPower:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: BE BLE 2402

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert
17 2390000 1573 7.41 2314 5400 -3086 AVG

"Maximum data w.Over imit Lover margin

File 20150911 TUVFE B Data ' #50 Page. T
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Test Report No.

GUANGZHOU GRG METERQOLOGY & TEST TECHNOLOGY CO.,LTD
GRGTEST Tel (86)020-38699960
Hitp: s gratest. com

Radiated Emission Measurement

File 120150911 TUVIE B Data #3531 Date: 2015-9%-15 Tirme 947:01
80.0 dBu¥/m
Limit1- —_—
M argin:
il
40
1
0.0
2310.000 [MHz) 2405.000
Site Chamber #1 Polarization:  Horizontal Temperature: 232
Limit: (REFCC PART 15 class B 3m_AVG FPower:  AC 120V/60Hz Humidity: 56.0 %
EUT: Hi-Fi CD System with Bluetooth Distance: 3m Test Result:  Pass

MM DX SH115
Mode: BE BLE 2402

Mote:
Reading Comect Measure- Antenna  Table
MNo. Mk.  Freg.  Level Factor ment Limit  Ower Height Degree
MHZ dBLy dB/m dBuvim dBLivim B Detector cim degree  Commert
17 2390000 1586 7.41 2327 5400 -3073  AVG

"Maximum data w.Over imit Lover margin

File 201509171 TUVZEEData #57 Page. T
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Test Report No.

GRGTEST GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO. LTD
Tel (861020-38699960
Http sy grgtest.com

Conducted Emission Measurement

File :20150911 TIW H 8 Data #1 Date: 2015-3-10 Tirne: 18:12:12
200 dBuV
Limit1- pu—
Limit2-
i1
40 3
2 1
: . |
peak
L Futg
| I
I'M w |
0.0 ’
0.150 05 [MHz) 5 30.000
Site Chamber #1 Phase: N Temperature: 233
Limit: (CEJFCC PART 15 class B_QP Power:  AC 120V/60Hz Humidity: 61.1 %
EUT: Hi-Fi CD System with Bluetooth Test Result:  Pass
MM DF-SH115
Mode: ALUXIN
Mote: 1#
Reading Correct Measure-
Mo Mk, Freq.  Level Factor  ment Limit  Over
MHz dBuv dB dBuy dBu dB Detector Comrnent
1 0.32300 26.23 £.50 3273 5945 2672 Qp
2 0.3300 26.39 6.50 3289 4945 -16.56 ANG
3 1.7500 32.09 6.53 3867 56.00 -17.33 Qap
4 1.7500 3013 6.58 36.71 4600 -9.29 ANG
5 1.9660 3442 £ 59 4101 5600 -14 99 Qap
] 1.9660 33.74 £.59 40.33 4600 -567 ANG
7 20740 3413 £.59 40.72 56.00 -15.28 Qap
g ° 20740 33.82 £.59 40.51 4600 -5498 ANG
9 2 1860 3151 £ 59 3810 5600 -17.90 Qap
10 21860 30.25 6.59 36.84 46.00 -9.16 ANG
11 18.9220 24 .62 7.09 31 £0.00 -2829 Qap
12 18.9220 9.22 7.09 16.31 50.00 -33.69 ANG

" Maximum data *:Over limit  lover margin

File -20150971 TUV FEEData #71 Fage: 1
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Test Report No.

GRGTEST GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO. LTD
Tel (861020-38699960
Http sy grgtest.com

Conducted Emission Measurement

File :20150911 TIW H 8 Data #2 Date: 2015-3-10 Tirne: 18:15:43
80.0 dBuvY
Limit1: —_—
Limit2-
#9

40 2 0

11

(R C l‘ M

| | . || | - ”I‘I [ | I HW‘Il 12 soak
il o
AVG
0.0 ‘
0.150 0.5 [MHz) 5 30.000
Site Chamber #1 Phase: L1 Temperature: 233
Limit: (CEJFCC PART 15 class B_QP Power:  AC 120V/80Hz Humidity: 61.1 %
EUT: Hi-Fi CD System with Bluetooth Test Result:  Pass
WM DX-5HT115
Mode: ALXIN
MNote: 1#
Reading Correct Measure-
Mo, k. Freg. Level Factor ment Limit  Owver
MHz dBuv dB dBuy dBu dB Detector Comrnent

1 0.2180 3149 £.49 37.98 £52.89 -24.91 QP

2 0.2180 31.50 G.49 37.89 52.89 -14.90 AVG

3 1.7460 31.89 £.58 38.57 56.00 -17.43 QP

4 1.7460 30.23 5.58 36.81 46.00 919 AVG

5 1.8580 3380 659 4039 56.00 -1561 QP

B 1.8580 32.58 5.59 39.17 46.00 6533 AVG

7 1.9660 3472 £.59 41.31 56.00 -14.69 QP

g " 1.9660 3413 5.59 4072 46.00 528 AVG

9 20780 3411 659 4070 56.00 -1530 QP

10 2.0780 29.84 5.59 36.43 46.00 957 AVG

11 158660 2501 5.81 31.82 60.00 -28.18 Qar

12 15.9660 §.86 5.81 15.67 50.00 -34 .33 AVG

" Maximum data *:Over limit  lover margin

File :20150971 TUV FEFEData #2 Fage: 1
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Test Report No.

GRGTEST GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO. LTD
Tel (861020-38699960
Http sy grgtest.com

Conducted Emission Measurement

File :20150911 TIW H 8 Data #3 Date: 2015-3-10 Tirne: 18:20:30
80.0 dBuvY
Limit1: —_—
Limit2-
287
40 2 Yo

L

Kot i 12
i I
AVG
g
0.0
0.150 0.5 (MHz] 5 30.000
Site Chamber #1 Phase: L1 Temperature: 233
Limit: {CE)FCC PART 15 class B_QF Power:  AC 120V/80Hz Humidity: 1.1 %
EUT: Hi-Fi CD System with Bluetooth Test Result:  Pass
WM DX-5HT115
Mode: CD
MNote: 1#
Reading Correct Measure-
Mo, k. Freg. Level Factor ment Limit  Owver
MHz dBuv dB dBuy dBu dB Detector Comrnent

1 02180 3170 §.49 3519 £2.89 -24.70 QF

2 02180 3158 549 3z.07 52.89 -14.82  AVG

3 18580 3399 5.59 40.58 56.00 -15.42 QF

4 18580 3307 §.59 3966 4600 634 AVG

5 19660 3434 659 4093 56.00 -15.07 aF

& * 19660 33149 §.59 3978 4600 £22 AVG

7 20780 3412 5.59 40.71 56.00 -15.29 QF

8 20780  32.00 §.59 3858 4600 741 AVG

g 21860 32472 659 39.01 56.00 -16.99 aF

10 21860  32.04 §.59 3363 4600 737 AVG

11 163900  26.32 5.81 3313 60.00 -26.87 Qar

12 16.3900 12.70 5.81 18.51 5000 -3049  AVG

" Maximum data *:Over limit  lover margin

File :20150971 TUV FEFEData #3 Fage: 1
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Test Report No.

GRGTEST GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO. LTD
Tel (861020-38699960
Http sy grgtest.com

Conducted Emission Measurement

File :20150911 TIW H 8 Data #4 Date: 2015-3-10 Tirne: 18:22:56
80.0 dBuvY
Limit1: —_—
Limit2-
1
40 1 X3

t 1
|
1 peak

Liif | I :
D iy
it
0.0
0.150 0.5 (MHz) 5 30.000
Site Chamber #1 Phase: N Temperature: 233
Limit: {CE)FCC PART 15 class B_QF Power:  AC 120V/80Hz Humidity: 1.1 %
EUT: Hi-Fi CD System with Bluetooth Test Result:  Pass
WM DX-5HT115
Mode: CD
MNote: 1#
Reading Correct Measure-
Mo, k. Freg. Level Factor ment Limit  Owver
MHz dBuv dB dBuy dBu dB Detector Comrnent

1 16380 3058 6.58 3718 56.00 -18.84 QF

2 1.6380 2813 6.58 3571 46.00 -1028  AVG

3 18580 33.81 5.59 40.40 56.00 -15.60 QF

4 18580 3298 §.59 3957 4600 643 AVG

5 19700 3448 659 41.05 56.00 -14.95 aF

& * 19700 3370 §.59 4029 4600 -571 AVG

7 20740 0 3397 5.59 40.56 56.00 -15.44 QF

8 20740 3178 §.59 3837 4600 -TEB3 AVG

g 21860 3208 659 3587 56.00 -17.33 aF

10 21860  30.94 §.59 3753 4600 -847 AVG

11 181380  26.78 7.04 33.80 60.00 -26.20 Qar

12 18.1380 13.13 7.04 2017 5000 -289.83 AVG

" Maximum data *:Over limit  lover margin

File :20150971 TUV FEEData #4 Fage: 1
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Test Report No.

GRGTEST GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO. LTD
Tel (861020-38699960
Http sy grgtest.com

Conducted Emission Measurement

File :20150911 TIW H 8 Data #5 Date: 2015-3-10 Tirne: 18:26:39
80.0 dBuvY

\

Limit1: —_—
Limit2:

40

fi

peak

|l
it
Tl
”' ave
5

0.0
0.150 0.5 [MHz) 30.000
Site Chamber #1 Phase: N Temperature: 233
Limit: {CE)FCC PART 15 class B_QF Power:  AC 120V/80Hz Humidity: 1.1 %
EUT: Hi-Fi CD System with Bluetooth Test Result:  Pass
WM DX-5HT115
Mode: USB
MNote: 1#
Reading Correct Measure-
Mo, k. Freg. Level Factor ment Limit  Owver
MHz dBuv dB dBuy dBu dB Detector Comrnent

1 16419 30863 6.58 37.21 56.00 -18.79 QF

2 16419 3026 6.58 3684 4600 -8.16 AVG

3 17420 3210 5.58 3868 56.00 -17.32 QF

4 1.7420 3213 5.58 3871 46.00 -7.29 AVG

5 18300 3411 658 40 69 56.00 -15.31 aF

& 1.8300 3185 5.58 3853 4600 -747 AVG

7 1.9420 3483 5.59 4142 56.00 -14.58 QF

g " 1.9420 3320 §.59 3979 4600 621 AVG

g 20500 3418 659 4075 56.00 -15325 aF

10 20500 3266 §.59 3825 4600 675 AVG

11 21740 3249 5.59 39.08 56.00 -16.92 Qar

12 21740 3122 §.59 37.81 46.00 819 AVG

" Maximum data *:Over limit  lover margin

File :20150971 TUV FEFEData #5 Fage: 1
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Test Report No.

GRGTEST GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO. LTD
Tel (861020-38699960
Http sy grgtest.com

Conducted Emission Measurement

File :20150911 TIW H 8 Data #6 Date: 2015-3-10 Tirne: 18:29.07
80.0 dBuvY

Limit1: —_—
Limit2:

1

LI
! I [ | | Hi |,
B e
\_/JJ ' “A l | w " ’ AVG
0.0
0.150 0.5 [MHz] 5 30.000
Site Chamber #1 Phase: L1 Temperature: 233
Limit: {CE)FCC PART 15 class B_QF Power:  AC 120V/80Hz Humidity: 1.1 %
EUT: Hi-Fi CD System with Bluetooth Test Result:  Pass
WM DX-5HT115
Mode: USB
MNote: 1#
Reading Correct Measure-
Mo, k. Freg. Level Factor ment Limit  Owver
MHz dBuv dB dBuy dBu dB Detector Comrnent
1 02140 3232 645 3z87 63.04 -24.37 QF
2 02140  30.28 6.45 3673 53.04 -16.31 AVG
3 17460 3228 5.58 3586 56.00 -17.14 QF
4 17460 3061 5.58 3719 4600 881 AVG
5 18580 3389 659 4048 56.00 -1552 aF
& 18580 33.01 §.59 3960 4600 640 AVG
7 19620 3458 5.59 41.18 56.00 -14.82 QF
8 19620 3388 §.59 4047 4600 -553 AVG
g 20700 3400 659 4059 56.00 -15.41 aF
10 * 20700 3397 §.59 4056 4600 -544 AVG
11 21900 3154 5.59 3313 56.00 -17.87 Qar
12 21900 3125 §.59 37.84 4600 -8.16 AVG

" Maximum data *:Over limit  lover margin

File :20150971 TUV FEFEData #5 Fage: 1
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Test Report No.

GRGTEST GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO. LTD
Tel (861020-38699960
Http sy grgtest.com

Conducted Emission Measurement

File :20180911 TUY 38 Data #7 Date: 2015-9-10 Time: 18:32:53
80.0 dBu¥
Limit1: —_—
Limit2-
40 2 ',:I
|
] |l ! il | peak
Ml
iy
J AVG
0.0
0.150 0.5 [MHz) 5 30.000
Site Chamber #1 Phase: L1 Temperature: 233
Limit: (CE)FCC PART 15 class B_QP FPower:  AC 120V/80Hz Humidity: 61.1 %
EUT: Hi-Fi CD System with Bluetooth Test Result:  Pass
MM DH-SHT15
Mode: BT
Mote: 1#
Reading Correct Measure-
Mo, k. Freg. Level Factor ment Limit  Owver
hiHz dBuY dB dBuv dBuy dB Detector Comment
1 0.2180 31.95 6.49 3844 62.80 -24 45 QP
2 0.2180 31.82 649 3841 5289 -14438 ANG
3 1.7500 3232 £.58 38.390 56.00 -17.10 QP
4 1.7500 32.05 6.58 3863 46.00 -7.37 ANG
5 1.8620 3378 £.59 4037 56.00 -1563 QP
5 1.8620 32.98 6.59 3957 4600 6543 ANG
7 1.9700 3461 £.59 41.20 56.00 -14.80 QP
g " 1.9700 3374 6.59 4033 46.00 567 ANG
9 20820 3395 £.59 4054 56.00 -1546 QP
10 2.0820 33.25 6.59 39.84 46.00 616 AVG
" 21860 31.86 6.59 3855 56.00 1745 pealk
12 21860 31.24 6.59 37.83 46.00 817 AVG

" Maximum data *:Over limit  lover margin

File :20150971 TUV FEFEData #7 Fage: 1
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Test Report No.

GRGTEST GUANGZHOU GRG METEROLOGY & TEST TECHNOLOGY CO. LTD
Tel (861020-38699960
Http sy grgtest.com

Conducted Emission Measurement

File :20150911 TIW H 8 Data #8 Date: 2015-3-10 Tirne: 18:35:25
80.0 dBuvY

\

Limit1: —_—
Limit2:

a0 ,51'_
|'I|- ' J i peak
TS
AVG
0.0 r
0.150 0.5 [MHz) 5 30.000
Site Chamber #1 Phase: N Temperature: 233
Limit: (CEJFCC PART 15 class B_QP Power:  AC 120V/80Hz Humidity: 61.1 %
EUT: Hi-Fi CD System with Bluetooth Test Result:  Pass
WM DX-5HT115
Mode: BT
MNote: 1#
Reading Correct Measure-
Mo, k. Freg. Level Factor ment Limit  Owver
MHz dBuv dB dBuy dBu dB Detector Comrnent
1 0.3300 26.36 £.50 3286 5945 2659 QP
2 0.33200 25472 5.50 31.82 4945 -17.53 AVG
3 1.7500 3248 £.58 39.04 56.00 -16.96 QP
4 1.7500 32.21 5.58 38.79 46.00 -7.21 AVG
5 1.8620 3374 659 4033 56.00 -15867 QP
B 1.8620 32.85 5.59 39.54 46.00 546 AVG
7 1.9700 34.32 £.59 40.91 56.00 -15.09 QP
g " 1.9700 33.02 5.59 39.61 46.00 539 AVG
9 20780 33862 659 4021 56.00 -1579 QP
10 2.0780 32.58 5.59 39.17 46.00 65383 AVG
11 21860 3171 5.59 33.30 56.00 -17.70 Qar
12 21860 2969 5.59 36.28 46.00 972 AVG

" Maximum data *:Over limit  lover margin

File :20150971 TUV FE#EData #3 Fage: 1




